



- 84 -



NORTHERN INDIA TEXTILE RESEARCH ASSOCIATION

(Linked to Ministry of Textiles, Government of India)

Sector-23, Rajnagar, Ghaziabad-201 002, India; Fax : 0120-2783596 E-mail: mail@nitratextile.org

Phone : 0120-2786434/451, 2783334/586/592/638/090/094/095, Website: www.nitratextile.org

TEST REPORT

Chemical ECO Environmental Physical Polymer & Technical Textiles)

M/s ALP Overseas Private Limited
Plot No. 32, Sector-18
HUDA, Gurgaon - 122 015
Haryana
Kind Attn. Mr. Anchal Mehrotra
Sr. Engineer
Fax No. 0124-4731598 / 4731599

NABL/R-03A

Report No.: PTL - 1381

Client's Ref.: Letter dated 15.03.2010

Despatch Ref.: NITRA/PTTD/

Date : 29.03.2010

11991

Sample Description : One Sample described as "Accosound elastomeric Nitrile rubber sheet"

Date of sample receiving: 15.03.2010

Date of results reporting : 29.03.2010

Sl. No	Test Parameter	Test Method	Test Results
1.	Deterioration of visibility due to smoke	As per Appendix 15 of UIC 564-2 OR	Class C
2.	Limiting Oxygen Index	IS : 13501	49

Any Observation/ Comments : -

Officer In-charge

Head of Division
Authorised Signatory

Page 1 of 1

End of Report

NABL Accredited parameters are listed on the reverse side.

13163